1 \{f’,e” s
~ 7028 -1 gy
59 g\n .
60 039 ! 55
83 Lon,
81 58 ’ N N
53 N

AR 20 NU LU0 LU

30” RIDING MOWER MODEL 3654-4000
22
NOTE: AtwaYs USE ORIGINAL EQUIPMENT
PARTS  Use of ¥ervice/replacement ga,1s . -rems:’ﬁi%:‘grngnkﬁ&aeu
- °"'f' than olnqmni eauIpment parts may voig 2% 23 T Witk 0PPOSITE SIDF
Yout warian Y
20
20 k--,‘,"
N Py
R
1o N 25
5 2 19 18 N~ -
: e 2
r ’ g olda VA
>3 y-13 @ T \*’1{
7% ot ~ _ P ~6
- - N TN L
12 Aol. Brake Apm on
83 —® RS \ 6 tlght cide of lyam 7y
EN Y é -
10 ﬂ ® L" - i
|
" _ \[ N

[




30“ RIDING MOWER MODEL 3654-4000

ALWAYS GIVE THE FOLI OWING INFOAMATION WHEN OHDERING REPAIR PARTS

1 The FART NUMBER, 2 TllePARTNAMl:, 3 OUANHTYDESIRED‘
SEND PART ORDERS AS PEK INSTRUCTIONS ON THE FRONT PAGE

YOUR UNI IS RIGHT HAND (KH) OR LEFT NAND (LH} AS YOU STAND BEHIND T

Key -—] Koy
| No. | Part No. | psscriprion No. | Part No.
1 54873 Trough, Oil Drain LY 54958 Fool Pad, Left
2 48812 | Ges Tenk 43 45892 | Carriage Boft, %.16 x 1% in.
3 Engine | §5ee Fostnate Balow 44 53762 | idler Arm
4 48049 | Gas Line 45 274617 Flatwasher, 26/84 |n.
B 41008 | Chp, Gas Line 46 35374 | Pulley, Idier
6 | 8413447 1 Locknut, Hex 8/16-18 the. a7’ 39669 | Pakt Rotainer
7 120638 | Lockwasher, Spiit, B/18 tn, 48 22053 Retaining Ring
8 [ 9413534 Loeknut, Hex, %-16 Thg, 49 kov3] Xoy. Weodruff, No. 606
9 43965 | vibration Bracket, L H 50 55620 | Pulley, Transaxfe
10 44015 Moun, Upper 51 54758 \-Belt
1 138542 | wWasher, Shakepraot B2 43860 { Rod, Cluigh
1R 43954 Vibration Bracker, R H. 83 123567 Screw, Hex Hd, 7/16-20x 1 in.
13 180120 | Serew, Hox Md, %16 x % In. 54 120383 Lockwasber, Spiit, 7/16 I,
14 40874 Shoulder Bol, Parking Brake 56 BB595 | Pultey, Engine
15 43968 | Spring, Parking Broke 66 33200 | Koy, Engins Pulfoy
16 32327 | Wave Washer 57 49896 | Belt Guide, Trens, Drive Bolt
17 50980 | Arm, Parking Brake 68 56786 { Beit Guide, Blade Drive
15 50662 | Spring, Cluich Peodal 50 44018 | Mount, Lower
18 120386 | Flatwoshor, ' In, 60 42273 | Slesve
20 121222 Pin, Cotter, 3/32 x % in. 81 180112 Screw, Hex H, 5/16-18 x 2% In
21 55722 Brake Podal Assembiy 62 137185 Pin, Cotter. % x 1 tn.
22 55025 { Rotainor, Brake Pa 83 66286 | Shif Bracket
23 53879 [ Rubber Pad, Broks Pedal 64 54669 | Washer, % In,
24 43966 Shah, Brake-Clutel; Pedsi 65 56258 Scrow, Nylock, Y4-28 x % In,
25 54718 Rod, Brakp 66 50618 1 Washor, % 1n.
26 271184 Nut, Hex, Kons, 5/16.18 Thd &7 65514 Knob, Gear Shife
27 54723 | Brackor, Brake Rod 68 55526 [ Shitt Lever
28 20507 | Shaulder Bolt 89 84713 | Biacker, Stabifizgr
29 55611 Ground Wire 70 271180 | Nui, Hox. Keps, %-16 Thd,
30 138488§ Washer. Shakaproof 4 536488 | Scrow, Hex Wa, Tap,5/16-18x%In.
3 88203 } Decal, Caution 72 642 | Fiatwashar
32 63768 | Bracket, Axle 73 42816 | Flgtwasher
33 120228 | Scrow, Hex Hd, 571618 x % in, 74 40394 Hub Cap
34 122017 Screw, hex Hd, 5/16-18 x 1% in. 76 36628 ( g Ring
35 41890 | Snoulder Bon 76 35410 | Spnng, Brake Return
38 4107 Washer 7? ) Yransaxlo 1Pesriess 4 spead Mode! 800
37 49276 | Soring, Mamn Drive 78 122077 [ Screw. Hex Hd, 6/1 B.18 x 2% In,
38 54618 | Foor Paq, Right 79 39628 | Key, 3/16 x 3/18 x 2Y1 tn
39 46602 asher 80 42091 Tire
40 64888 Retainer, Wire 81 24187 Veive Stem
1 547499 | Main Frame 82 36182 | Wheol
83 41523 1 Jom Nut, Hex .l




v e P T T
PRV, N

NOTE: ALWAYS USE ORIGINAL EQUIPMENT
PARTS Uso of sérvice/roplacement parig

other than original equipment PBIIS May void
Your warranty

76 Aol itern ? 81

Page d -? |

~
Rof. ltam 84
Page 4

ALL UNNUMBERED
ITEMB ARE INTEACHANGEASLE
WITH OPPOSITE 8IDE




30~ RIDlNG MOWE

Part No, Deseription
1 274672 | Screw, Hex Hd, %.20 x % 1,
2 80988 Ges Gaugs
3 48060 Scrow, Piastite, %.10 x % in
4 62226 | Hood
5 66934 | Foam Pag, Nood, R.H.
8 54885 Pad, Vibration
7 466836 ! Spring Pin, % x 2% in,
8 556633 Steering Wheo!
9 54902 Bearing, Steering
10 55664 Dash Assomiily
11 60117 | Lever, Throttls Control
12 39488 Knob, Threttis Controf Lever
13 65833 | Foam Pod, Hood, Top
14 36287 | Screw, Taptite, No. 8-32 x 3 tn
15 39492 Reiaining Ring
16 44008 Shafy, Steering
17 44008 | Pinion Gear
18 454665 Rolt Pin
19 52666 { Sear
20 20507 Shoulder Boit
21 56196 | Seat Bracket
22 120638 | “Lockwasher, Split, /16 In.
23 120834 *Screw, Hex Ha, 6/18-18 x 1% In.
24 120228 | *Seraw, hox Hd, 5/16-18 x % In.
26 656220 Spring, Seat
26 56060-{ Clip, Seat Spring
27 | 9413447 Locknut, Hex. 3/16.1g Thd.
28 56236 | Cover, Rear, Console
29 995346 | *Screw, Taplite, %4.20 x ¥ in.
30 43970 Fender
k3 446383 | *Flatwagher, 518 tn.
32 122017 | *Screw, Hox Hd. B/16-18 x 1 In
3 44500 | Brackot, Deck Guide
34 43954 | Bracket, Deck Guide Support
35 30573 | Scraw, Hex Hd, Lock, 36-24 x 1 in.
36 2483 Spring Washar
37 36825 | g~ Ring
38 58590 Upstop Boklt
39 | 9413634 Locknut, $4-16 Thy,
Lo 120918 { *Serow, Mex Hd, %18 x 1% )n.
41 44010 | Sector Goar
42 440114 Shoulder Balt, Sactor Gesr
43 56226 Console Assempiy
44 | 9424215 Locknut Hex, %420 Thy.

R MODEL 3564-4000

120382
55613
47862
39687
52804
47861
120233
60720
122201
58261
49447
122148
50546
88400
56362
274854
656870
65512
56869
642
41098
39979
24187
39937
40334
56936
121900
52230
120377
29684
63704
85042
70112
65020
8482
120394
120864
66387
120386
45174
138638
54419

*Lockwasher, Sptit, % i,
Drag Link Assembly
Bracket, Grifle Support. A.H,
Ped, Vibration
Grille
Brackst, Grifle Support, LH.
*Screw, Hox Hd, 4416 11n
Shoulder Bolt Axig Pivor
"Screw. Hox Hd, %.16 x 2% In,
Bracket, Dock Hangsr
Arm, Stoering

*Screw, Hex Hd, W-16 x 1Y In.
Bouring, Spindie
Front Axle Assembly
Bracket, Front Axle Support
Lotknut, Hex %-20 Tha,

$pindie, Right

Tie Rod

Spindle, Left

Flatwasher, % In

Tire

Bearing

Valve Stom

Wheel w/Hearing

Hub Cap

Foam Pad, Hood, L H,
Screw, Hox Hd, 14-20 x 1 In.
Brace. Gritle

Nut, Hex, %-16 Thg,
Shoulder Bolt

Meralcai

Edging. Huod

Decs!, Lower Dash

Hood Latch

Shoulder Bol

Flatwacher

Screw, Hex Hd, %-20 x ¥ in.
Support Bracket

Whashor, 5/16 in,

Locknut, Wide Flange, 6/16-18 Thd.

Washer, Internat Logk
Pin, Hood Lateh
8uikhead, Console

"Standard Hardwarerty

ems - May Be Purchased Localty.

-




T

30" RIDING MOWER MODEL 35654-4000

e —— T e e e

‘oquipment peris may void

LL UNNUMBERED

A
IYEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

NOTE: ALWAYS USE ORI-
GINAL EQUIPMENT PARTS
Use of service/replacemont
parts  other than original

your warranty,




ST . - -~
[RTETINT N o 3 SRR TIPS VS S 5 T
'

PRV RV AV Iy g

Part No.
35 121224 Cotter Pin
21 9413534 Locknut. %-16 Thd, 36 998425 Flaiwasher
3 39498 | pulisy, idier 37 56530 | Brackol, Pivot
4 13064 Belt Retsiner 38 47817 Pin, Clevis
5 122184 | Scrow, Hex Hd, %-18 x 214 in 39 568448 Belt Guide
é 096416 Flatwasher 40 56663 Mower Deck
7 120854 | Scrow, Hex Hd, %-20 x % In, 41 50634 | Screw, Tepite, 5/16-18 x % In.
8 66515 | Arm Assembly, idler 42 180077 Scraw, Hox Hd, 6/16-18 x % In
9 35410 { Spring, Breke 43 180020 | Scrow. Hex M, %-20 X % In.
10 56698 Spacer 44 68501 Docal, Height Adjust
1 56525 Spring 45 68900 Decal, Bisde Engage
12 996307 | Flatwasher 48 68902 | Decal, Warning
13 56519 | Piato, Adjustmen 47 122017 | Screw, Hex Hd, 5/16-18 x 1 1n,
14 47889 Carriage Bolt, %-16 x 2 In. 48 55213 Grip, Hand
15 8482 Shoulder Bolt 49 63780 Rod, Clutch
16 | 9413447 Lacknut, hex, 5/16-18 Tig. 50 29170 Spring
17 41212 1 Brackat, Chute Deflector 51 53782 | Quadrant, Height Adjust
18 42860 | Chute Dsfiagtor 52 122040 | Serew, Hox Hd, 6/16-18 x 1V, 1n,
19 120228 | Scrow, Hex Hd, 5/16-18 x % In, 53 53995 | Grip, Hand
20 996407 Fintwasher 54 66621 Lever, Hoight Adjust
21 66635 | Nut, Hex 65 ¥20696 | Screw, Hex Hd, 5/16-18 x 2% In,
22 46877 | Locknut 58 53245 | Spring
23 565168 | Bracker, Safety Switeh 67 63781 Brace, Quadrant
24 56645 | Piatg, Stiffening b8 120375 | Nui, Square, 4.20 Thy.
256 | 9424215 Lotknut, hox, %-20 Tha 59 66620 | tift Cabin Asgmbly
26 46498 | Quit Assombly 60 68697 | Clevis. Lift Cable
27 45878 | Lockwashar 61 44847 | Biade, 30 In,
28 41204 Swilch, Safety 62 2483 Spring Washer
29 41482 | ‘Wire Clip, Prass 63 39673 | Screw, Hex Mg, $%-24 x 1 in,
30 48851 Wire Assembly, Sefoly Switch 64 6651? Support, Pivot Tubs
31 47818 Pull Pin 656 66522 | Pivot Tube Assembly
32 66180 Hairpin Cottor 86 274517 | Flaiwazher
33 56622 | Hiwch Bar 67 66306 | whae!
34| 86524 Bracket, Pivot 68 22783 | Shoulder Boit

I Dagcription

e {/C
;@5'73/

—G—




30" RIDING MOWER MODEL 3554-4000

—

AlL UNNUMBERED

RED/WHITE \\

ITEMS ARL INTERCHANGEABL E
WITH OPPOSITE SIDE

NOTE. 'ALWAYS USE ORIGINAL EQUIPMENT
PARTS Use of service /replacement pans

Qﬁﬁ

BLACK

Aet, Itmn 2 3
Page Y

30

WIRING DIAGRAM

This diagrans 1s designed 1o be usod asa
wiring agram

We recommend that untess you are fuily
qQuatified 10 make repaurs on the sioe.
tical System on 1his LN, vou take 1 to a
Lompetent repairman for such work or

19 othet than onginsl equipmeni parts may void Adjustments It wiring 15 incotroctly
Your watraniy hooked up engine electiical system can
be damaged
Key Koy
No. | Part No. Description No. | Part No. Description
i 49843 { Kaey, Ignition 21 43038 Wire Asssmbly, Dack Switch
2 48140 Locknut {Switch Pary 2z 42071 Wito Assembly, By-Pass
3 138657 | Lockwasher {Switch Par) 23 | 8424216 | Locknut, hex, %4-29 Thd,
4 B2583 | Switch, Ignition w/Koys 24 49734 | Bracket, Switch Mounting
8 43211 Fuse 28 187748 Screw, Hax Ho. %-20 x % in.
6 55528  Wire Hernass Assembly 26 121753 | Wesher, Shakeproof. % in.
7 120375 | Nut Hex, %-20 Thd. 27 53718 | Solenoid
8 1203480 | Lockwashor, Sphit 28 138485 Washer, Shiakeproof, 5716 in.
o 120392 ¢ Flatwasher 29 120368 { Locknut, Hex, 6/16-24 Thd.
10 66360 | Brarket. Battery, Hold- Down 30 Engino Part
" 271172 § Nut, Kops, %-20 Thd. 3 54883 | Retniner, Wire
12 40892 Coap, Battery 32 41482 Wire Clip, Prass
13 58511 Ground Wire 33 56189  Lead Wira, lieadlight
14 52936 | Battery 34 BO6BB | Screw, Hax Wa. Tap, No, 10-14 x ¥, In.
15 126203 | Carriage Bolt, %-20 x % in. 36 62571 Bozrel, Hoadlign
16 40234 Batiery Rod 36 52572 Bulb, Headhght
17 56635 | Nut, Hex 37 62570 | Lens, Headlight
18 46877 Nut (Lockout Switch Party 38 126216 Carriago Bolt, 5/16-18 x % In
19 45878 Lockwasher (Lockout Swiich Part) 39 271184 Nut, Kaps, 5/96-18 Tha
20 41204 | Switch, Lockout L




